©YAMAHA -
mr-07 mr-o7 AMT,  FITTING INSTRUCTIONS E_(}BRacing®

EgggRE 700, 700 Rally TO BE FITTED BY A QUALIFIED TECHNICIAN

THIS SHEET INCLUDES FITTING INSTRUCTIONS FOR THE FOLLOWING PARTS:

Secondary Alternator Cover Part No. EC-MT07-2025-1-GBR / Secondary Clutch Cover Part No. EC-MT07-2025-2-GBR /

Secondary Water Pump Cover Part No. EC-MT07-2025-5-GBR / Secondary Water Pipe Cover Part No. WPC-MT07-2025 /

Bullet Frame Sliders - Street - Part No. FS-MT07-2014-LHS-S, FS-MT07-2014-RHS-S / XL Bullet Frame Slider Set - Part No. FS-MT07-2014-XL /
Fixed Frame Mount Assembly Part No. FM8-GP-SET60 (Ténéré 700 model only)

orld Class Motorcycle Protection

SECONDARY ALTERNATOR COVER - PART NO. EC-MT07-2025-1-GBR
Bolt 1

Mé6X60A2 - TONmM
SPB13

(<)

1. Remove 3 existing bolts from the stock alternator cover, shown as position
Bolt 1,2 & 3.
2. Place the secondary alternator cover over the stock cover.

3. Assemble 3 replacement bolts loosely in the correct position as shown. Bolt 3
4. Tighten bolts to a torque of 10Nm as per manufacturer’s I_\A]é;('fr(:]A2

recommendations. DO NOT OVERTIGHTEN. SPB10

GBRacing:

FiM GBR.CPE.24-2024

Bolt 2
Mé6X50A2 - TONm
SPB10

SECONDARY CLUTCH COVER Bolt 4
PART NO. EC-MT07-2025-2-GBR MeX35A2 - 10Nm B a2 Tonm

Please note: When fitting to Yamaha Tenere 700, please remove SPB9

the small OE plastic cover before fitment and replace bolts with
OE bolts from 1 and 4.

1. Remove 4 existing bolts from the stock clutch cover, shown
as position bolt 1, 2,3 & 4.

2. Place the secondary clutch cover over the stock cover. Bolt 3
. Mé6X35A2 - TO0Nm
3. Assemble 4 replacement bolts loosely in the correct SPBY Bolt 2
positions as shown. gl;éB);ssAz - 10Nm

4. Tighten bolts to a torque of TONm as per manufacturer’s
recommendations. DO NOT OVERTIGHTEN.

SET: Engine Cover Set: EC-MT07-2025-SET-GBR
Secondary Alternator Cover Part No. EC-MT07-2025-1-GBR / Secondary Clutch Cover Part No. EC-MT07-2025-2-GBR

Page 1/3



€& YAMAHA

MT-07, MT-07 AMT,
TENERE 700, 700 Rally
2025

——

FITTING INSTRUCTIONS EQBRacing®

TO BE FITTED BY A QUALIFIED TECHNICIAN

orld Class Motorcycle Protection

SECONDARY WATER PUMP COVER - PART NO. EC-MT07-2025-5-GBR

Please note:

- Always fit with a cold engine.

- Coolant may leak whilst fitting the protective cover, so
prepare with a container underneath the bike.

1. Remove 3 existing bolts from the stock water pump cover, shown as
position Bolt 1, 2 & 3.

2. Place the secondary water pump cover over the stock cover.

3. Assemble 3 replacement MéX30A2 bolts loosely in the correct position as shown.

4. Tighten bolts fo a torque of 10Nm as per manufacturer's recommendations.
DO NOT OVERTIGHTEN.

5. Check coolant levels.

GBRacing

FIM GBR-CPE- 6

Bolt 1
M6X30A2 - TONm
SPB42

GBRacing

Bolt 3

M6X30A2 -
T0Nm
SPB2

Bolt 2
M6X30A2 - TONm
SPB2

WATER PIPE COVER - PART NO. WPC-MT07-2025
Ensure engine is cold.

Remove 3 existing bolts from the correct locations.
Place the water pipe cover over the water pipes.

AW N -

Assemble 3 replacement bolts from the stock water pipe cover, shown as position Bolt 1, 2 & 3.
Tighten bolts to a tforque of 10Nm as per manufacturer's recommendations. DO NOT OVERTIGHTEN.

Bolt 1
MéX25A2- TONm
SPB4

Bolt 2
M6X60A2 - TONmM
SPB13

Bolt 3
M6X60A2 TONmM
SPB13

BULLET FRAME SLIDER - LEFT HAND SIDE - STREET
PART NO. FS-MT07-2014-LHS-$

M6X10A2CSK

CPB-12-25-50

M12X1.25X40

BULLET FRAME SLIDER - RIGHT HAND SIDE - STREET
CPM-3 PART NO. FS-MT07-2014-RHS-$ CPM-3

INSTRUCTIONS FOR THESE PARTS: 3 Tighten to 60NM forque.
1 Remove upper engine mounting bolt. 4 Slide bullet moulding onfo aluminium bush.
2 Assemble bolt through the aluminium bush into correct position. 5  Screw Mé bolt info front of bullet moulding hand tight.

M6X10A2CSK

CPB-12-25-50

M12X1.25X40

Page 2/3



& YAMAHA
mr-o7, mr-07 AMT,  FITTING INSTRUCTIONS

;%gERE 700, 700 Rally TO BE FITTED BY A QUALIFIED TECHNICIAN

/
f@(r}BRacmg@

orld Class Motorcycle Protection

FIXED MOUNT ASSEMBLY FOR GoPro™ CAMERA -
PART NO. FM8-GP-SET60
THIS PART FITS TENERE 700 MODEL ONLY:

1 Remove lower OEM M8x23 black steel bolt from position 1- see Fig.1
2  Add the replacement M8X30 bolt into the CPB-8-60 black anodised aluminium bush - see Fig.2, and

fighten up with ‘thread lock’ against position 1. Torque to 34Nm.
3  Place the CPM-3-GP over the bush - see Fig.3, and fix with M6X10A2CSK screw.
4 Fix your Go Pro to the CPM-3-GP.

CPM-3-GP

M6X10A2CSK

CPB-8-60

Street XL Bullet Frame Slider Set: Both sides
Part No. FS-MT07-2014-XL

a A W N =

Screw Mé bolt moulding hand tight.

)

Remove upper engine mounting bolt.

Assemble bolt through the aluminium bush into correct position.

Tighten to 60NM torque.

Slide bullet moulding onto aluminium bush. MEXT0AZCSK g

CPB-12-25-50

M12X1.25X40

CPM-6

Replacement Bullet Moulded Part
Part No. CPM-4

DO NOT use these products unless you agree to our Terms & Conditions, as shown on our paperwork and website. If you do not agree, please return the product(s) to your dealer for a refund.

www.GBRacing.eu

Page 3/3



